Yamaha / Parsun Outboard Engine F9.9, F13.5 & F15 Control System Parts

Number: Order Number: Yamaha OEM: Description:
1 PAF15-07000015 66M-41211-00 LINK, ACCELEROGRAPH CONTROL
2 PAF15-07000016 661-41262-02 JOINT ACCELEROGRAPH CONTROL
3 PAGB/T5782-2000   BOLT M6X55
4 PAGB/T97.1-85   WASHER 6
5 PAGB/T96-85   LARGE WASHER 6
6 PAF15-07000012 90387-06064 BUSH, ACCELEROGRAPH ENFORCE
7 PAF15-07000014 65W-41283-00 PULLEY, PASSIVITY
8 PAF15-07000013 65W-41638-00, 93604-12M07 PULLEY, DRIVE
9 PAGB/T5783-2000   BOLT M6X10
10 PAF15-07000011 65W-14497-01 BRACKET, CONTROL TIGHTWIRE
11 PAGB/T5783-2000   BOLT M6X25
12 PAF15-05040002 6F5-41662-00 BRACKET, SHIFT ROD
13 PAF15-05040001 66M-44122-00 ROCKER, STOPPER
14 PAF15-05040100 65W-44121-00 LEVER, SHIFT ROD
15 PAGB/T5783-2000   BOLT M6X20
16 PAF15-05000032 65W-44116-00 STOPPPER SPRING
17 PAF15-05000031 66R-44114-00, 91490-16012 SPRING
18 PAF15-05000034 66M-44143-10 SHIFT ROD
18 PAF15-05000034S 66M-44143-00 SHIFT ROD
19 PAF15-05000035 61N-44146-00, 90170-06015 COLUMNED NUT
20 PAGB/T41-2000   NUT
21 PAF15-00000012 90468-18008 SPRING
22 PAGB/T879.2-2000 91609-25014, 91690-25014-00 PIN, SPRING
By using our website, you agree to the usage of cookies to help us make this website better. Hide this message More on cookies »